
PART II  FEASIBILITY STUDY 





The Project for Treatment of Sewage,  

Rainwater and Wastes in Kaolack City, 

The Republic of Senegal 

Main Report

Final Report

CTI Engineering International Co., Ltd. 

Earth and Human Corporation
i

TABLE OF CONTENTS 

Table of Contents ......................................................................................................................... i 

List of Tables .............................................................................................................................. iv 

List of Figures .............................................................................................................................. v 

Chapter 1. Introduction ................................................................................................................... 1 
[...]
The Project for Treatment of Sewage,  

Rainwater and Wastes in Kaolack City, 

The Republic of Senegal 

Main Report

Final Report

CTI Engineering International Co., Ltd. 

Earth and Human Corporation
17

Note: AL: Aerated Lagoon, SL: Sedimentation Lagoon 

Fig. 3.2.5 Modification of Layout of Aerated Lagoon and Sedimentation Lagoon in the 
Expansion Area 

Alternative 2 has an expansion area of more than 500 m distance from the nearest houses, buildings 
and so forth in accordance with the regulation in the environmental law of Senegal, as shown in Fig. 

3.2.6. The expansion area in this Alternative is proposed in the army shooting area because no other 
area which can meet the above regulation is found in the neighboring area of the existing STP. In 
the alternative, aerated lagoon as well as septage treatment facilities are constructed in the 
expansion area. 

Fig. 3.2.6 Layout of Expansion Area in Alternative 2 

Based on the two alternatives, detailed layout plans of existing and expansion area are prepared in 
Table 3.2.4 with information on the facilities to be laid out in each area as well as the length of 
connecting pipe (a pipe connecting existing and expansion area). 

SL

SLAL 

AL 



Main Report 

Final Report 

The Project for Treatment of Sewage, 

Rainwater and Wastes in Kaolack City,

The Republic of Senegal

18 CTI Engineering International Co., Ltd.

Earth and Human Corporation

Table 3.2.4 Detailed Layout Plan of the Alternatives 

 Alternative 1 Alternative 2 
Expansion area
(layout) 

Facilities Aerated lagoon (Capacity: 12,000 m3/day) Aerated lagoon (Capacity: 12,000 m3/day) 
 - Septage treatment facilities 
Existing area 
(layout) 

Facilities Lagoon (Capacity: 3,000 m3/day) Lagoon (Capacity: 3,000 m3/day) 
 Septage treatment facilities - 
Connecting pipe 382 m (Diameter 800 mm) 2,500 m (Diameter 800 mm) 
  

Based on the detailed layout plan, the two alternatives are compared under the following items of i) 
construction cost; ii) O&M cost; iii) environmental impact; iv) ease of O&M; and v) time period for 
completion of the project. In each item, a score of “+2” is given to the best Alternative while a score 
of “+1” is given to the second Alternative for ranking, as shown in Table 3.2.5. 

As shown in the Table, construction cost of Alternative 2 is higher than that of Alternative 1, which 
is resulting mainly from difference of length of connecting pipe and volume of embankment in the 
expansion area. In addition, O&M cost of Alternative 2 is higher than that of Alternative 1 because 
the two locations of sewage treatment plant require more O&M staff.  

Alternative 2 is better than Alternative 1 in terms of environmental impact as a whole. In 
Alternative 1; however, diffusion of odor, which is the major potential environmental impact, can 
be reduced by the proposed layout plan with mitigation measure of planting such trees as 
Eucalyptus on the boundary of treatment plant. In addition, wind direction data of Kaolack shows 
that diffusion of odor to the neighboring area, especially to Koundam District, is very limited. 
Besides, the EIA in the Feasibility Study reveals that (i) the regulation of 500 m distance in the 
environmental law of Senegal is not applicable to industrial area, and (ii) the expansion area of 
Alternative 1 is located in an industrial area. The above regulation is therefore not applicable to the 
expansion area of Alternative 1.   

Alternative 1 is also more favorable than Alternative 2 in consideration of: i) single location of STP 
eases O&M works in STP; and ii) longer time period is expected to secure land in army shooting 
area. 

Above discussion and evaluation in the following table shows that Alternative 1 is better than 
Alternative 2. As a result, individual sewage and septage treatment facilities are designed based on 
Alternative 1 in subsequent sub-sections. 



The Project for Treatment of Sewage,  

Rainwater and Wastes in Kaolack City, 

The Republic of Senegal 

Main Report

Final Report

CTI Engineering International Co., Ltd. 

Earth and Human Corporation
19

Table 3.2.5 Results of Alternative Study on the Location of Expansion Area 

Items Alternative 1 Alternative 2 
Construction cost 
(million FCFA) 

9,120 10,876 
+2 +1

O&M cost per year 
(million FCFA) 

500 547 
+2 +1

Environmental 
impact 

Environmental impact is larger than that of 
Alternative 2 to some extent. But major 
potential impact, that is, diffusion of odor could 
be minimized by the proposed layout of aerated 
and sedimentation lagoons, as well as planting 
of such trees as Eucalyptus on the boundary of 
STP site. In addition, impact to people in the 
neighboring area (Koundam District) is very 
limited since wind direction data of Kaolack 
shows that north, south and west wind direction 
dominates in Kaolack. 
EIA in the Feasibility Study reveals that (i) the 
regulation of 500 m distance in the 
environmental law of Senegal is not applicable 
to industrial area, and (ii) the expansion area of 
this alternative is located in an industrial area. 

Environmental impact to the neighboring area of 
expansion area is smaller than that of 
Alternative 1. 

+1 +2
Ease of O&M Expansion area is located at the adjacent area of 

existing area (existing STP), so operation and 
maintenance work is easier than that of 
Alternative 2. 

Distance of about 2.5 km between existing and 
expansion area requires more operation and 
maintenance works. 

+2 +1
Time period for 
completion of the 
project 

Time is shorter than Alternative 2 because time 
period for securing the land in army shooting 
area is not required. 

It will take long time to reach agreement with 
the agencies concerned in order to secure land in 
the army shooting area. 

+2 +1

Evaluation Best option Second option 
Total: +9 Total: +6

  

(2) Septage Treatment Facilities 

Septage treatment facilities are constructed on the adjacent area of existing lagoon. Treated water in 
the septage treatment plant is introduced and treated in the subsequent rehabilitated lagoon. 
Configuration of the septage treatment facilities consists of receiving station from each vacuum car 
in which channel and screen are installed, sedimentation basin, anaerobic pond and flow balancing 
pond, as shown in Fig. 3.2.7. Sludge accumulated in the sedimentation basin is pumped up and 
conveyed to sludge drying beds. 

Fig. 3.2.7 Configuration of Septage Treatment Facilities 

The septage treatment facilities are designed to accommodate 250 kg/day of BOD5 load, which is 
equivalent of planning population of 230,000 2 . The population is determined based on the 
maximum population in the planning horizon up to 2030. Design parameters and specifications are 
delineated in Table 3.2.6. Layout plan and section of the facilities are shown in Fig. 3.2.8. 

                                                 

2 Considering the present septic tank installation rate of 50 to 60 % in on-site sanitation area, the septage treatment facilities will 
not be overloaded in the years from 2020 to 2025. 



Main Report 

Final Report 

The Project for Treatment of Sewage, 

Rainwater and Wastes in Kaolack City,

The Republic of Senegal

20 CTI Engineering International Co., Ltd.

Earth and Human Corporation

Table 3.2.6 Design Parameters and Specifications of Septage Treatment Facilities 

Items Unit Specifications Remark 
Characteristics of inflow   
   Amount of septage m3/day 70
   BOD5 load kg/day 250
   BOD5 concentration mg/l 3,540
Design specifications   

Receiving station 
Channel and screen 

 [Receiving station]  
2.6 m (W) � 2.0 m (L) � 0.8 m (D) � 1 (Nos.) Free board 0.5 m 

 [Converging section (at downstream end)]  
0.5 m (W) � 1.5 m (L) � 2 (Nos.) 
[Channel and screen]  
0.5 m (W) � 1.7 m (L) � 2 (Nos.) Screen space 25.0 mm 

Sedimentation basin  8.0 m (W) �  8.0 m (L) � 2.0 m (D) � 2 (Nos.) Free board 0.5 m 
Anaerobic pond  10.0 m (W) � 11.0 m (L) � 3.0 m (D) � 2 (Nos.) Free board 0.5 m 
Flow balancing pond  7.5 m (W) �  7.5 m (L) � 2.0 m (D) � 1 (Nos.) Free board 0.8 m 
Sludge drying beds  194 m2

� 3 (Nos.) 
Note: W: Width, L: Length, D: Depth 

Fig. 3.2.8 Layout Plan and Section of Septage Treatment Facilities 

(3) Rehabilitation of Existing Lagoon 

Rehabilitation of existing lagoon is implemented focusing on existing facultative lagoon and 
aerated lagoon which is not being handed over. 

(a) Design Conditions 

Design conditions are set up in Table 3.2.7. Inflow and water quality is calculated based on 
compound of sewage and preliminary treated water in the septage treatment facilities.  Lagoons 
are designed to meet discharge criteria of BOD5=40 mg/l, TSS=50 mg/l, CODCr=100 mg/l and 
Fecal Coliform=2,000 CFU/100 ml. 



The Project for Treatment of Sewage,  

Rainwater and Wastes in Kaolack City, 

The Republic of Senegal 

Main Report

Final Report

CTI Engineering International Co., Ltd. 

Earth and Human Corporation
21

Table 3.2.7 Design Parameters of Rehabilitation of Existing Lagoon 

Items Unit Calculation Remark 
Inflow   
   Sewerage m3/day 3,000
   Septage facilities m3/day      70
Total m3/day 3,070
Water quality   

  Influent Effluent (Criteria) 
BOD5 mg/l 4891) 40
TSS  mg/l 611  50 611=489 � 1.252)

CODCr mg/l 978  100 978=489 � 2.002)

Fecal coliform  CFU/100 ml 1.0 � 107 2.0 � 103 3) 

Note: 1) BOD5 of 489 mg/l is that of mixing liquor consisting of (i) sewerage: 3,000 m3/day (BOD5=485 mg/l) and 
(ii) septage: 70 m3/day (BOD5=640mg/l). 

2) Influent BOD5:TSS:CODCr=1.00:1.25:2.00 as discussed in the Master Plan 
3) Influent fecal coliform is set considering water quality monitoring data in 2011 

(b) Configuration 

Existing facultative lagoon (including aerated lagoon which in not functioning) is rehabilitated 
by introducing the following configuration in Fig. 3.2.9. Thus, the existing facultative lagoon as 
well as aerated lagoon which are not functioning is replaced by an anaerobic lagoon and a 
facultative lagoon. 

Fig. 3.2.9 Configuration Change of Existing Lagoon System in Existing Area 

(c) Specification 

Specifications of lagoons (Rehabilitated lagoons and existing lagoons) are summarized in 
Table 3.2.8. 

Table 3.2.8 Specification of Rehabilitation of Existing Lagoon 

Facilities Specifications HRT (days)
Rehabilitated  
Anaerobic lagoon Area 900 m2

� 3.0 m (D) � 2 (Nos.) 1.8 
Existing   
Facultative lagoon  16.6

Area 9,685 m2
� 2.0 m (D) � 2 (Nos.) 

Area 2,795 m2
� 2.0 m (D) � 2 (Nos.) 

Maturation lagoon  4.0
Area 3,810 m2

� 1.5 m (D) � 2 (Nos.) 
Note: W: Width, L: Length, D: Depth 



Main Report 

Final Report 

The Project for Treatment of Sewage, 

Rainwater and Wastes in Kaolack City,

The Republic of Senegal

22 CTI Engineering International Co., Ltd.

Earth and Human Corporation

(4) Aerated Lagoons in Expansion Area 

Aerated lagoons are constructed in the expansion area with the following conditions. 

(a) Design Conditions 

Aerated lagoon in the North Area is designed to have a capacity of 12,000 m3/day and to meet 
discharge criteria of BOD5=40 mg/l, TSS=50 mg/l, CODCr=100 mg/l and Fecal 
Coliform=2,000 CFU/100 ml, as shown in Table 3.2.9. 

Table 3.2.9 Design Conditions of Aerated Lagoon 

Items Unit Calculation Remark 
Inflow   
   Sewerage m3/day 12,000
Water quality   

  Influent Effluent (Criteria) 
BOD5 mg/l 485 40
TSS  mg/l 606 50 606=485 � 1.251)

CODCr mg/l 970 100 970=485 � 2.001)

Fecal coliform  CFU/100 ml 1.0 � 107 2.0 � 103 (1) 

Note:   1) Influent BOD5:TSS:CODCr=1.00:1.25:2.00 as discussed in the Master Plan 
2) Influent fecal coliform is set up considering water quality monitoring data in 2011. 

(b) Configuration 

Aerated lagoons are designed with the following configuration (Fig. 3.2.10) consisting of 
aerated lagoons, sedimentation lagoons and chlorination chamber. In principle, pollution load in 
sewage is removed in the aerated lagoon. Sedimentation lagoon is set up to separate purified 
water and activated sludge. Treated water is introduced in augmented chlorination chamber 
which is located in the existing area. After chlorination, the treated water is combined with 
treated water from lagoons in the existing area and then discharged to Saloum River through 
newly constructed discharge pipe. 

Fig. 3.2.10 Configuration of Aerated Lagoons in the Expansion Area 

(c) Specification 

Specifications of aerated lagoon, chlorination chamber and discharge pipe to Saloum River, are 
summarized in Table 3.2.10.  

Table 3.2.10 Specification of Aerated Lagoon 

Facilities Specifications HRT Remarks 
Aerated lagoon Area    972 m2

� 4.0 m (D) � 12 (Nos.) 3.7 days Free board 1.0 m 
Aerator 7.5 kw �5 (Nos.) �12 (lagoons) -  
Sedimentation lagoon Area 4,570 m2

� 2.0 m (D) �   4 (Nos.) 1)
� 1.5 days Free board 0.5 m 

Chlorination chamber 5.0 m (W) � 25.6 m (L) � 2.0 m (D) 30 min  
Sludge drying beds Area 270 m2

� 0.3 m (D)�15 (Nos.) - Free board 0.2 m 
Discharge pipe Diameter: 1, 000 mm � 250 m -

Note: Depth of 2.0 meter includes sludge allowance of 1.0 meter. 
W: Width, L: Length, D: Depth 

Typical layout plan and section of aerated lagoon is shown in Fig. 3.2.11. 



The Project for Treatment of Sewage,  

Rainwater and Wastes in Kaolack City, 

The Republic of Senegal 

Main Report

Final Report

CTI Engineering International Co., Ltd. 

Earth and Human Corporation
23

Fig. 3.2.11 Typical Layout Plan and Section of Aerated Lagoon 

(5) Others 

A diesel generator (300 kVA3) is newly equipped in the expansion area. On the other hand, existing 
diesel generator is used in the existing area. 

Based on the above discussion, general layout plan of STP is shown in Fig. 3.2.12. Design calculation of 
lagoon and aerated lagoon detailed drawings of sewerage and sanitation facilities are as shown in the 
“Drawings and Design Notes”. 

                                                 

3 This specification is equivalent to the power of all pumps including stand-by pump. This specification is based on the reason 
that the HRT of aerated lagoon (about 4 days) is long enough to recover the decline in function during typical power outage 
time of several hours in Kaolack City.  



Main Report 

Final Report 

The Project for Treatment of Sewage, 

Rainwater and Wastes in Kaolack City,

The Republic of Senegal

24 CTI Engineering International Co., Ltd.

Earth and Human Corporation

F
ig

. 
3

.2
.1

2
 

G
en

er
a

l 
L

a
y

o
u

t 
o

f 
S

T
P

 



The Project for Treatment of Sewage,  

Rainwater and Wastes in Kaolack City, 

The Republic of Senegal 

Main Report

Final Report

CTI Engineering International Co., Ltd. 

Earth and Human Corporation
25

3.3 Construction Plan 

(1) General Circumstances 

To consider the construction plan for sewerage and sanitation facilities, it is necessary to study the 
general circumstances relating to the availability of the construction materials. From the various 
information obtained from local and Japanese firms, the remarkable points on the procurement of 
construction materials are identified as follows: 

• Available steel materials are very limited so that the temporary use of steel materials for the 
earth work and/or structural work is not a common method in Senegal. 

• Available construction method is limited. For example, the Contractors in Senegal cannot 
carry out the pipe-jacking method for sewer network. If the pipe-jacking method is necessary, 
they have to look for foreign firm who can carry out that method. 

• Mechanical items such as aerator, chlorinator, screen and submersible pump, etc. for STP 
and/or pumping station, need to be imported from foreign countries. 

• There are no commercial batching plants for both ready mixed concrete and asphalt. Only 
major contractors in Dakar have their own batching plants. 

(2) Construction Plan 

Based on the above circumstances in Senegal, the followings are considered for the condition of 
construction for sewage and sanitation facilities, i.e. sewer network, sewage pumping stations, and 